
Parts List 
HIGH SPEED FLAT BED 

CHAINSTITCH MACHINE 

VF2300M 

MODELS 

VF2300M VF2303M-21 

~ YAMATO SEWING MACHINE MFG. CO.,LTO. 
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How to use this Parts List 

The illustrations on this Parts List are drawn on the basis of VF2300M. 
The items from No.1 to No.l3 contain the standard model. 
The following items included No.l4 contain the submodel. 
The dimension of Collar on this Parts List shows Inside diameter X Outside 

diameter X Width. 
Numbers on a connector show sizes of joints. 

Explanation of Marks (marked at the Side of Part No.) 
[ ] means this part is changed from the previous Parts List. 

Inside of [ ] shows the previous Part No. and the shape of screw or the like. 

+ means this part and model is added to the previons Parts List. 

How to place an order for the parts * When placing an order for the parts from this Parts List, please clearly state the Parts No. 
(e.g.3l 50023) which you require so that we can deliver the correct Parts to you. * When the Part No. is "0063538" , please place an order for the part by showing "0063538" 

or "63538" . * When ordering Air Tube, please inform us of the Part No. and the length. 

This Parts Listis subject to change without notice. 
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MISCELLANEOUS COVER(l) :t.J/\-l*l1*( 1) 1 

Ref. No Parts No. Description Cl ~ Amt. Req llll 

1 3210002 Top Cover ...t:t.JJ\-

2 110045 Screw(M4-0.7 x 12) ll:;f:.V' 15 
3 3100027 Top Cover Gasket ...t:t.JJ\-)\'y::fy 

4 0068011 Oil Sight Window ;;t 4 J[,1ji~;g~ 
5 0020759 Top Cover Seal Plug ...t:t.JJ\-~;f-i 

6 
7 3204040 Head Cover A-')1 ~:t.JJ\-

8 3100019 Head Cover Gasket A-'Y ~:t.JJ\-1\'Y::fY 

9 0093864 Head Cover Seal Plug ~fi 
10 

1 1 3040039 Bed Rear Cover r.z,y ~f~:t.JJ\-

12 0095108 Bed Rear Cover Gasket r.z,y ~f~:t.JJ\-1\'Y::fY 

13 3204043 Side Cover ;jiljfj::f::I:JJ\- 1 
14 170001 Screw(M5-0.8 x 8) ll:;f:.V' 1 
15 300100 Conical Spring Washer llll.J \ * '7 ')I ::,; "\"' 2 
16 180005 Screw(M5-0.8 x 8) ll:;f:.V' 
17 160000 Screw(M3-0.5 x 3) ll:;f:.V' 
18 0032604 Rubber Cushion(Large) ? ')/::,; 3::.; ::( b(:k) 1 
19 3200033 Rubber Cushion(Small) ? ')/::,; 3::.; ::( b(lj\) 2 
20 0094201 Cover Latch Spring ::i:JJ\-7'Y=f-J\;f:. 

21 110012 Screw(M4-0.7 x 5) ll:;f:.V' 
22 110013 Screw(M4-0.7 x 8) ll:;f:.V' 
23 
24 190078 Screw(M4-0.7 x 5) J\;t:.m-T;t:.V' 

25 000015 Nut -)- ')/ " 
26 110016 Screw(M4-0.7 x 15) ll:;f:.V' 
27 330000 Seal Plug ~i!ifi 
28 
29 009970 Screw(M6-1 x 20) ll:;f:.V' 6 
30 340016 Machine Frame Supporting Bar r-z 'Y ~3Z:I~ 4 

31 4109406 Model Plate(See the below) ~ltrt1.&Cf~2~~) 

32 000726 Rivet 1.1:.>< ~J€ 5 
33 3200007 Oil Reservoir Gasket 5Eil~7 1\'Y ::f::.; 
34 3200245 Oil Reservoir )EIJ~-7 

35 0020137 Drain Hole Seal 5EilW:::f;f:.V'/\')I ::fy 
36 005075 Screw(3/8-24 x 8) 5EilW:::f;f:.V' 
37 2049401 Serial Number Plate ~:m-::tv-r. 

(B:) ~5=t1&~1ff!JB:::>tO)~ti:flfl1:1(7--Y~a%13-tr)~t3~o t?-ttr~ "~0 
Note: Order for Model Plate must be accompanied by model designation(including symbols of gauge). 
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MISCELLANEOUS COVER(2) :t.J )\- ~f* (2) 2 

Ref. No Parts No. Description Cl ~ Amt. Req llll 

1 3210005 Cloth Plate(Large) -J;.:JJJ\- 1 
2 009749 Screw(M4-0.7 x 16) ll:.f->1' 3 
3 009747 Screw(M4-0.7 x 1 0) ll:.f->1' 
4-1 3200018 Looper Thread Take-up Cover(32, 40, 48, 56) 1Jb.1JJ\-

4-2 3200035 Looper ThreadTake-upCover(64) 1Jb.1JJ\-

5 006004 Screw(11 /64-40 x 9.7) ll:.f-V' 
6 000010 Conical Spring Washer llllJ\.f- '7 'Y ~ 1' 

7 3200019 Take-up Cover Spring 1Jb.1JJ\-J\.f-

8 110030 Screw(M3-0.5 x 2.6) ll:.f-V' 2 
9 3204041 Cloth Plate(Small) Jj\'f])\-

10 130003 Screw(M4-0.7 x 7.3) ll:.f->1' 

1 1 130004 Screw(M4-0.7 x 14) ll:.f-V' 
12 3100006 Seal Plug ~~ 
13 110013 Screw(M4-0.7 x 8) ll:.f-V' 8 
14 110079 Screw(M4-0.7 x 8) ll:.f-V' 2 
15 3200024 Bed Top Cover(Right) ~ 'Y ~J:.'JJJ\-(E) 

16 3200025 Bed Top Cover(Right) Gasket ~ 'Y ~ J:.1JJ\-(;fi)J\•y :;t: :/ 1 
17 007610 Screw(M4-0.7 x 1 0) ll:.f->1' 8 
18 130006 Screw(M4-0.7 x 1 0) ll:.f-V' 2 
19 3200022 Bed Top Cover(Left) ~ 'Y ~ J:.'JJ J '\- (1i:) 

20 3200023 Bed Top Cover(Left) Gasket ~ 'Y ~ J:.'JJ J\-(1i:)J\ 'Y ::to:/ 

21 3200209 Feed Regulating Pushbutton -:J·y~.:z.JR$':/ 

22 0063152 Feed Regulating Pushbutton Spring /•y ~ .:z.IR$' YJ\.f-

23 0020472 O-ring(P6) 0 1) ://_}" 

24 000425 Washer '7'Y~1' 

25 0033024 Retaining Ring A 1-- 'Y / 1
) Y?" 

26 0065275 Seal Plug ~~ 1 
27 0093864 Seal Plug ~~ 5 
28 3100113 Needle Bar Guard ~~jj'- ~ 

29 3200028 Bed Rear Cover(Small) ~·y ~1~1JJ\-(lj\) 

30 3200029 Bed Rear Cover(Small) Gasket ~·y ~1~1JJ\-(Jj\)J\•y:;t:y 

31 3200030 Ball Bearing Housing J\"JV'Y?" 

32 3200031 0-ring 0 1) Y?" 1 
33 110048 Screw(M4-0.7 x 1 0) ll:.f-V' 3 
34 
35 
36 3200032 Stitch Plate Support ~;f!X'8 1 
37 110041 Screw(M4-0.7 x 8) ll:.f-V' 2 
38 000745 Knock Pin ./•y?I:::"Y 2 
39 3200026 Bed Front Cover ~ 'Y ~ffii1JJ\-

40 3200027 Bed Front Cover Gasket ~·y ~irti'JJJ\-J\•y:;t:y 

Ref. No. 41 to 61 See the following page. 
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MISCELLANEOUS COVER(2) t.J J\- 001* (2) 2 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

41 3040040 Front Cover Hinge WI!m::\=-tJJ\-1::: ::,.;v· 1 
42 110016 Screw(M4-0.7 x 15) .!l:*:V' 2 
43-1 3204042 Front Cover(32, 40, 48, 56) WI!m=\=-tJJ\-
43-2 3204044 Front Cover(64) WI!m=\=-tJJ\-
44 170020 Screw(M4-0.7 x 8) .!l:* :V' 1 
45 300100 Conical Spring Washer llll/\* '7 'Y ~ 1" 2 
46 160001 Screw(M4-0.7 x 4) .!l:*:V' 
47 180017 Screw(M4-0.7 x 6) .!l:*:V' 1 
48 3200033 Rubber Cushion(Small) ?·Y~:=~Y::t'b.(lj\) 2 
49 3200016 Front Cover Spring WI!m=\=-tJJ\-J\* 
50 110012 Screw(M4-0.7 x 5) .!l:* v· 2 

51 180018 Screw(M4-0.7 x 7) J\*lt~-7*>'' 
52 
53 3201454 Supporting Block 1m Wr7' o 'Y ? 1 
54 130002 Screw(M3-0.5 x 6) .!l:*:V' 2 
55 3201457 Guide Spacer 1J.1 ~.A-"'--tt 
56 3100630 Fabric Edge Guide(Left) :lE*Jl.Cti:) 
57 0095367 Fabric Edge Guide Chip :lE*Ji-T•y/ 
58 004182 Screw(3/32-56 x 2.5) .!l:*:V' 
59 3100631 Fabric Edge Guide(Right) :l'Em(t~l 1 
60 000538 Washer '7'Y~i' 2 

61 110031 Screw(M4-0.7 x 12) .!l:*:V' 2 
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MISCELLANEOUS THREAD EYELETS *)]!~{* 3 

Ref. No Parts No. Description CJ ~ Amt. Req J:IJ:I 

l 0024084 Thread Tension Spring Cap *~rJ\;f.=\=-"\7 'Y /(...t) 5 
2 0024083 Tension Spring Bushing *~TT "} 1--@] I) 11:.>< 5 
3 0030255 Tension Spring (Needle Thread) *~-TJ\;f.(**l 3 
4 0032952 Tension Spring (Top Cover &Looper Thread) *~-TJ\f.(m!iiJ · J~-;'*l 2 
5 0090071 Thread Tension Spring Retainer *~-TJ\f.=\=--v 'Y /Cf) 5 
6 000177 Felt 7:r:J~t-- 5 
7 0031111 Tension Disc *~-T.IIIl 10 
8 290029 Tension Post *~.:_r~ 5 
9 0090812 Tension Post Ferrule *~-T~1rd~v 5 

10 3100075 Tension Disc Separator *~.><1.& l 
l l 0090856 Tension Disc Eyelet *~r.IIIl~H~ 5 
12 0090807 Thread Lead-in Guide *~r~*~ 5 
13 3100074 Tension Post Support *~.:_r~ l 
14 ll 0013 Screw(M4-0.7 x 8) ll:;:f-9 6 
15 3211010 Looper Thread Eyelet )~-)\*~ 

16 
17 3200048 Top Cover Thread Eyelet(Left) mJjl)*~(li:) 

18 3200042 Looper Thread Eyelet )~-)\*~ l 
19 ll 0009 Screw(M4-0.7 x 8) ll:;:f-9 6 
20 0093556 Looper Thread Eyelet(Long) )~-)\*~(:~) l 
21 0020119 Thread Eyelet Pipe(Short) *~J\1/(m) 2 
22 0093528 Thread Eyelet Pipe Stay *~J\1/3'zi 2 
23 000532 Washer '7':1~"\7 2 
24 004353 Screw(9/64-40 x 7) ll:;:f-9 2 
25 0063104 Thread Guide Plate *~1791.& 
26 3200047 Top Cover Thread Eyelet(Right) mJjl)*~(;fi) l 
27 000538 Washer '7':1~"\7 2 
28 000651 Guide Pin tJ1 ~I::/ 
29 
30 3100383 SP Device, Complete Set SP~iH*fl.) 
31 3100384 SP Container SP5/? 
32 
33 3100386 Felt SP7:r:J~t--

34 3100387 Needle Thread Eyelet **~ l 
35 350009 Wood Screw(¢ 5.5 x 6) **9 2 
36 
37 0090068 Needle Thread Guide **5!t7 
38 
39 3100442 Needle Thread Eyelet **~ 
40 130003 Screw(M4-0.7 x 4.5) ll:;f.~) 

41 
42 
43 
44 
45 3203001 Top Cover Thread Guide, C. Set m IJ *~179 (*Ell 
46 3200045 Top Cover Thread Guide mJjl)*~pg 

47 0063074 Supplementary Thread Guide JJ,~.:_r~*~ 
48 001818 Tension Post *~.:_r~ l 
49 0037108 Supplementary Tension Disc JJ,~.:_r.IIIl 2 
50 0035813 Supplementary Tension Spring mJiiJ*~.:_r;'* 
51 000360 Nut T'Y 1--
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MISCELLANEOUS BUSHINGS & EYE GUARD 7' 'Y :Y :::L lJz rJ 7 -{ tJ- ~ 00 1* 4 

Ref. No Parts No. Description Cl f. Amt. Req IJIJ 

1 3500309 Oil Seal 7t4 )1,~-)1, 2 
2 000195 Oil Wick ;EB/5 
3 3204021 Oil Seal ;;t4 )1,~-)1, 
4 3200059 Presser Bar Bushing ilfi.I;j$/•y ~.:I. 
5 0030291 Oil Seal 7t4 )1,~-)1, 
6 3100100 Spreader Driving Bar Bushing frli 1) *)1,-J\;J$/'.Y ~.:I. 

7 0063055 Oil Seal 7t4 )1,~-)1, 
8 3200063 Spreader Driving Shaft Bushing(Left) frli 1) =*Ji.t-J\WI7'•y ~.:I. (:tt) 

9 3200064 Spreader Driving Shaft Bushing(Right) frli 1) =*J!.t-J\WI7',y ~ .:z. (:ti") 

10 3160136 Foot Lifter Lever Bushing tlfi.Im-TW~/·.:; ~ .:z. 

1 1 3200068 Needle Thread Take-up Bushing (Front) ~*~ 1) WI/ 'Y ~ .:z. (Wi) 

12 3100098 Needle Thread Take-up Bushing(Rear) ~*~ 1) Wl7" 'Y ~.:I. {f~) 
13 3200050 Lower Shaft Bushing (Left) """FWI/'Y ~ .:z. 
14 3200067 Oil Seal ;;t4 )1,~-)1, 
15 3200062 Looper Rocker Shaft Bushing(Left) Jl.t-J\Mf~WI7',y ~ .:z. (1c) 

16 3200052 Looper Rocker Shaft Bushing(Right) Ji.t-J\Mf~WI7'·.:; ~ .:z. (:ti") 

17 0077300 Oil Seal 7t4 )1,~-)1, 1 
18 3200056 Needle Guard Driving Shaft ~~7WI/'Y~.:z. 2 
19 3200057 Seal Plug ~:ti 
20 3200053 Feed Bar Driving Shaft Bushing(Left) $ 1) Wl7' 'Y ~.:I. (ft) 

21 3200065 Feed Bar Driving Shaft Bushing(Right) *I) WI/ 'Y ~.:I. (:ti") 

22 2100034 Seal Plug ~:ti 
23 0093303 Oil Seal 7t4 )1,~-)1, 
24 3200061 Looper Driving Shaft Bushing(Front) Jl.t-J\WI7'·.:; ~ .:z.(Wi) 

25 3200051 Looper Driving Shaft Bushing (Rear) )I,-J \WI7' 'Y ~ .:z. {f~) 

26 3200055 Differential Lever Shaft Bushing ~iiJ vJ\-WI7'·.:; ~ .:z. 

27 0093864 Seal Plug ~:ti 
28 0065275 Seal Plug ~:ti 
29 0095218 Seal Plug ~:ti 
30 3200066 Seal Plug ~:ti 

31 3200251 Eye Guard, Complete Set y 4 jj'- ~ (i\1.§.) 

32 3101200 Eye Guard Support y 4 jj'- ~I{l(f'.t~& 

33 009784 Screw(M6-1 x 1 0) .iJ::*-9 
34 3200252 Eye Guard Y4:ti'- ~ 

35 004236 Screw(3/32-56 x 4.2) .iJ::*->1' 2 
36 0060175 Eye Guard Holder J74jj'- ~il\)1,:)1" 

37 006004 Screw(l1 /64-40 x 7.8) .iJ::*-V' 
38 000010 Conical Spring Washer .Illl/\* '7 'Y ~ 1' 

39 000547 Washer '7'Y~"t> 

40 000334 Nut j- 'Y 1--

VF2300M From the library of: Superior Sewing Machine & Supply LLC



5 

~2 

2" 3~ : 
7 : 

. . 

.
. -~-/ ____ .... -~ 

.·· t--2 .--~ 
/ ..... ~.--· ,· 

__ .. ··.---2 .---~~ 
~... 0 .-"' ' _.- 3 

---· 1~0 : _.-·· 

: -· '-- ...._./ ' .• . -~ 

l--~~~~---·· 
/ 11 ' 
' 

' ' ' 

.· -· 
.. ····· t-2 0 

-· 

--~13; .· 
3 

® 
·--qq£ 

-· 

.· .. 

~~:··· 
.'~ 

' 

~ 
27 ~28 

----~-~--- ... 
35 -. ., 

59 

VF2300M 

,> 

25~ _ .• -----. 

4~- ! ...... _<.· ~' 2 
. Q) -· --- !lli 

-- ·- 33 
/ 26 34 .• ·. --~ 

_.- G-26 

From the library of: Superior Sewing Machine & Supply LLC



MAIN SHAFT DRIVING MECHANISM "F*ffi~ffij 5 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

1 3200070 Pulley 7-1) 

2 160005 Screw(M6-1 x 8) ll::f. v· 5 
3 160007 Screw(M6-1 x 6) ll::f. V' 9 
4 
5 
6 3200095 Ball Bearing(Right) IR-Jv-"'? 1J /?"(1:i") 

7 3100128 Main Shaft Sprocket(Lower) -"'Jv t--7- 1J Cf) 
8 3100131 Ball Bearing(Middle) IR-Jv-"'Y IJ /?"("P) 

9 3200072 Oil Pump Driving Worm ');t-b. 

10 3100129 Adapter ylj'/~ 

ll 3200078 Ball Bearing(Left) IR-Jv-"'? 1J /?"(1i:) 

12 3200073 Lower Shaft(Right) ""f~(1:i") 

13 3200074 Lower Shaft Joint @=F 

14 3200076 Looper Thread Take-up """F*~-T:hb. 1 
15 008047 Screw(7 /32-32 x 3.6) ll::f. V' 2 
16 0093091 Ball Bearing IR-Jv-"'Y IJ /?" 

17 3200080 Needle Guard Connecting Rod, C. Set(2) ~'!?t?""D 'Y ~(*.13.2) 
18 3200079 Needle Guard Connecting Rod, C. Set( 1 ) ~'!?t-7 D 'Y ~ (*.13. 1) 
19 3200082 Needle Guard Connecting Rod ~'!?t-7 D 'Y ~ 

20 110005 Screw(M3.5-0.6 x 1 2) ll::f. v· 2 

21 3200081 Needle Guard Eccentric ~'!?t?""I:f-iz/ 1 
22 160003 Screw(M5-0.8 x 5) ll::f. V' 2 
23 3200087 Connecting Rod Pin D•y ~t:"/ 
24 3200084 Needle Guard Driving Shaft Arm ~'!?t7~MB 
25 005650 Screw(M5-0.8 x 14) ll::f. V' 1 
26 160000 Screw(M3-0.5 x 3) ll::f. V' 2 
27 3200077 Counterweight /\7/A.')x.-11-- 1 
28 110036 Screw(M3-0.5 x 6.5) ll::f. V' 2 
29 3200075 Lower Crankshaft ""f~?7/? 

30 310035 Oil Wick )ffi/5 

31 160001 Screw(M4-0.7 x 4) ~:f.V' 2 
32 0020159 Ball Bearing IR-Jv-"'Y IJ /?" 

33 0068202 Retaining Ring :7..1--•y/1)/IJ" 

34 3200085 Spacer ".7..-"'--lf 
35 3200086 Collar(8 x 13 x 6mm) :h7-

36 3211071 Needle Guard Driving Shaft ~'!?t?""Wl 
37-1 0093669 Needle Guard(Rear)(32, 40, 48, 56, 64) ~'!?t?""(f&) 

37-2 0093659 Needle Guard (Rear) (Extra) ~'!?t 7" (f&)( ~)i~) 
38 110083 Screw(M3.5-0.6 x 4.5) ll::f. v· 1 
39 3200093 Supporting Plate Stay(Lower) :h b.* J]!Jl)( 1"1 f.& 3Z: .I (""f) 1 
40 110048 Screw(M4-0.7 x 1 0) ll::f.V' 2 

Ref. No. 41 to 59 See the following Page. 
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MAIN SHAFT DRIVING MECHANISM ""f'm~ti 5 

Ref. No Parts No. Description Cl ~ Amt. Req llll 

41 3200092 Supporting Plate Stay(Upper) 7J b*J]!I&{i;f',&3Z:I(...t) 
42 110009 Screw(M4-0.7 x 8) ll:.:f-9 
43 3200091 Supporting Plate 7J b*J]!I&1"1t& 1 

44 130002 Screw(M3-0.5 x 6) ll:. :f.~)' 2 
45 
46 0093515 Thread Take-up Eyelet 7Jb*J]i 2 
47 000014 Washer '7 'Y Sit' 2 
48 220003 Screw(l /8-44 x 3.8) ll:.:f-9 2 
49 3200042 Looper Thread Eyelet )[t-J\*3]! 

50 001818 Tension Post *~r~ 

51 0037108 Supplementary Tension Disc JJ,~r.IIIl 2 
52 0035813 Supplementary Tension Spring JJ,~-TJ\:f. 

53 000360 Adjusting Nut ~WT'Y 1--

54 0063197 Cast-off Plate Bracket *~~~ 
55 001223 Screw(9/64-40 x 7.5) ll:.:f-9 
56 3200094 Cast-off Plate *~~ 
57 000532 Washer '7 'Y Sit' 

58 004106 Screw(9/64-40 x 6.5) ll:.:f-9 1 
59 160030 Screw(M3.5-0.6 x 3) ll:.:f.:V' 2 
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UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM ..tlm&lf~hr~** IJ ~~ 6 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

3204066 Handwheel }\"/ ~71\-1 -)[., 
2 160005 Screw(M6-1 x 8) ll::~ ~) 

3 160007 Screw(M6-1 x 6) ll::~9 1 1 
4 000989 Handwheel Mark }\"/ ~71\-{-)[.,'(--:7 1 
5 3100131 Ball Bearing Jt{-J[.,-"'J' I) y-:jJ" 2 
6 3100129 Handwheel Adapter ?$'"/$' 

7 0095214 Timing Belt $' -1 ~ -y -?.-"' J H-
8 3100281 Upper Shaft Sprocket(Upper) -"'J[., !--/-I) (__t) 

9 3100275 Upper Shaft(Right) __t~(:t:i) 

10 3100283 Upper Shaft Joint ...t~*i*-=F 

1 1 3211083 Counterweight(Small) /\7 y 7-. ') :r.-{ 1--(tj\) 1 
12 110009 Screw(M4-0.7 x 8) ll::~9 2 
13 3100284 Upper Crankshaft ...t~-?7"/-? 

14 
15 
16 
17 
18 0060057 Retaining Ring ll::.><fOO 1 
19 0093154 Ball Bearing Jt{-Jl.t-"'71) y-:jJ· 2 
20 000926 Rubber Seat :t'b!* 

21 160004 Screw(M6-1 x 4.8) ll::~v· 2 
22 
23 0095170 Connecting Rod ~***I) 0'~ ~ 1 
24 005071 Screw(11 /64-32 x 14) ll::~v· 2 
25 001174 Screw(9/64-40 x 1 0.3) ll::~9 2 
26 3211063 Guide Fork tJiH..- ll:: .>< 1 
27 004312 Screw(1/8-44 x 7.9) ll::~9 2 
28 3100285 Driving Lever ~***IJ~JWB 
29 120013 Screw(M6-1 x 15) ll::~9 

30 120015 Screw(M5-0.8 x 1 0) ll::~v· 

31 000555 Washer '7 '~ Y"\7 
32 3100286 Spacer 7-.-"'--lf 

33 3100287 Driving Shaft ~***I)~ 
34 3100078 Bracket ~***IJB' 
35 000600 Spring Washer A/ I) y ?•'7 '~ y "\7 

36 005650 Screw(M5-0.8 x 14) ll::~9 

37 0063096 Needle Thread Take-up ~***I)*)]! 
38 3200049 Top Cover Thread Take-up !flj I) ***I) 1 
39 110004 Screw(M3.5-0.6 x 8) ll::~v· 2 
40 3103009 Needle Thread Take-up, C. Set ~***I) B'(*fl) 
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NEEDLE BAR MECHANISM ~t~~- 7 

Ref. No Parts No. Description CJ ~ Amt. Req llll 

0063044 Needle Bar Thread Eyelet ~~*31! 
2 004358 Screw(9/64-40 x 5.6) .tr.;f.V' 
3 3200170 Needle Bar & Needle Bar Bushing, C. Set ~~ • ~~-:/ 'Y ~ :J. (il,) 

4 
5 3211028 Needle Bar Bracket ~~m~ 
6 110035 Screw(M4-0.7 x 1 0) .tr.;f.V' 
7-1 0093356 Needle Clamp(48) ~Jr..)( 

7-2 0093357 Needle Clamp(56) ~Jr..)( 

7-3 0093358 Needle Clamp(64) ~Jr..)( 

8 ---- Needle(UY x 128 GAS) ~ 3 
9 001900 Screw(1 /8-44 x 2.4) .tr.;f.V' 4 

10 0093365 Top Cover Thread Eyelet OOi I) *}1! 1 
1 1 
12 
13-1 3108133 Stitch Plate(48M) ~~~ 
13-2 3108134 Stitch Plate(56M) ~~~ 
13-3 3108135 Stitch Plate(64M) ~f.& 
14 009142 Screw(9/64-40 x 4.8) .tr.;t.V' 2 
15 3100361 Counterweight, Complete Set l'\"7 'Y A") I-1 H*ill 
16 3200101 Counterweight J'\7':./A"'JI.""( !--
17 120015 Screw(M5-0.8 x 1 0) .tr.;f.V' 
18 0093214 Connecting Rod Ring ~~D 'Y ~ 1) 'Y?. 

19 3100362 Connecting Rod, Complete Set ~~D'Y ~(~.§.) 

20 3100290 Connecting Rod ~~D'Y ~ 

21 0093212 Roller Bearing -- ~)[.,-"(yl) 'Y?. 

22 
23 000321 Oil Wick )ffiil5 
24 3100363 Connecting Rod Pin ~~D'Y ~I::'/ 

25 3100296 Needle Bar Guide, C. Set ~~~P9(*£ll 
26 0093186 Slide Block ~~~pg~'PJ 

27 0093179 Needle Bar Guide ~~~pg 

28 110010 Screw(M4-0.7 x 16) .tr.;f-9 2 
29 3200120 HR Device, Complete Set HR?/&@(~.§.) 

30 3200121 HR Cup HR 7J 'Y 7 
31 3200122 HR Cup Lid HR 7J 'Y 'J'f!i 
32 0093864 Seal Plug ~;j-i 

33 310036 HR Felt HR 7 Ilv 1'-
34 0093663 HR Felt Guard 7 I)[.,!'- ;ij'- ~ 

35 006219 Screw(M4-0.7 x 14) .tr.;f.V' 2 
36 0036175 Thread Retainer Disc Plate d'~r~~ 
37 0032425 Needle Thread Retainer Disc d'~rllll 
38 0032426 Needle Thread Retainer Spring ,J,~-TJ'\;t. 

39 001093 Screw(1 /8-44 x 2.2) .tr.;f.V' 1 
40 260000 Screw(5/16-24 x 15.88) .tr.;f-9 2 
41-1 0093351 Needle Clamp(32) (Extra) ~Jr..)( (~)ig~~) 

41-2 0093352 Needle Clamp(40) (Extra) ~Jr..)( (~)ig~~) 

41-3 0093353 Needle Clamp(48) (Extra) ~ .tr. .)( (~)ig~~) 
42-1 3108130 Stitch Plate(32M) (Extra) ~~~(~)ig~~) 

42-2 3108131 Stitch Plate(40M) (Extra) ~t&(~)ig~~) 

42-3 3108132 Stitch Plate ( 48M) (Extra) ~~~(~7i~) 
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PRESSER FOOT MECHANISM :tffl I. tm ffij 8 

Ref. No Parts No. Description Cl ~ Amt. Req llll 

1 0093500 Presser Spring Regulator j:~I~W-*>'' 

2 
3 000445 Lock Nut D•y?f-•y 1--

4 3200132 Presser Bar Spring(Outer) j:~I~/\*(:;t) 

5 0063087 Presser Bar Connecting Bracket j:~I~j:~~ 

6 004440 Screw(11 /64-40 x 8.3) 11:.-*>'' 
7 3211007 Presser Bar Guide j:~I~~~ 1 

8 004441 Screw(11 /64-40 x 16) 11:.-*>'' 2 

9 0093485 Presser Bar Spring (Inner) ~I~/\-*(*H) 

10 3100110 Presser Bar ~I~ 

ll 0093611 Oil Protector Ring )ffi-lj!J I) i) /?" 

12 3211086 Collar(9 x 15 x 7mm) 'fJ7- 1 
13 001459 Screw(9/64-40 x 3) 11:.-*>" 2 
14 3100112 Finger Guard 7-{ /jjjj'- ~ 

15 110002 Screw(M3-0.5 x 5) 11:.-*>" 
16-1 3507050 Presser Foot, C. Set(48) ~I{~) 

16-2 3507052 Presser Foot, C. Set(56) ~I{~) 

16-3 3507054 Presser Foot, C. Set(64) ~I{~) 

17 110004 Screw(M3.5-0.6 x 8) 11:.-*>'' 
18 110084 Screw(M3.5-0.5 x 4.2) 11:.-*>" 
19 000327 Lock Nut D •y?f-•y 1--

20 260006 Adjusting Screw(1 /8-44 x 9.5) ~W-*>'' 

21-1 3507000 Presser Foot, C. Set(32) (Extra) ~I (*fl){~)ii!~~) 

21-2 3507002 Presser Foot, C. Set(40) (Extra) ~I (*fl){~)ii!~~) 

22 0093487 Lifter Link ~I) IJ/? 1 
23 006038 Screw(3/16-32 x 2.2) 11:.-*>'' 2 

24 0063083 Lifter Link Lever ~ i) i) /? l_..,j\-

25 000690 Fastener Pin 11:..>< t:" / 
26 0063084 Lifter Spring ~Imlf;'* 1 

27 3211008 Collar(8 x 16 x 8mm) 1J7- 2 

28 009604 Screw(l1 /64-40 x 5.5) 11:.-*>" 4 
29 0093479 Lifter Shaft ~Im7m 

30 

31 3100294 Intermediate Lever ~Im7if:lL--J\-

32 120017 Screw(M5-0.8 x 1 5) 11:.-*>'' 1 

33 0077179 Retaining Ring ll:..><fR!i 2 
34 0093509 Connecting Pin J.~Ust:"/ 2 

35 0093507 Connecting Plate J.l*a~ 
36 3211111 Lifter Lever(Small) ~Imf/1...-J\-(Ij\) 

37 004591 Screw(15/64-28 x 9.5) 11:.-*>'' 
38 0093496 Lifter Lever ~Im7L--J\-

39 3101216 Lifter Lever Stop ~Im7L--J\-;;z r.. ·y/ 

40 004358 Screw(9/64-40 x 5.6) 11:.-*>'' 2 

Ref. No. 41 to 51 See the following Page. 
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PRESSER FOOT MECHANISM tffl.I~~ 8 

Ref.No Parts No. Description Cl ~ Amt. Req !l!l 

41 0090801 Tension Release Lever *ifi.)(JWB 
42 005542 Screw(ll /64-40 x 14.5) .!l::f. V' 
43 0093545 Tension Release Shaft *if~.)(~ 
44 0090824 Swing-proof Spring IDJ:t!iV \:f. 
45 3107303 Presser Foot Spring(Left) Jj\¥jliJ \:f. (1c) 

46 3107304 Presser Foot Spring(Right) Jj\¥jliJ \:f. (;fi) 
47 3107306 Presser Foot Hinge Pin ¥Jlii:::YV'l:::Y 

48 130016 Screw(M2.5-0.45 x 6) .!l::f. V' 4 
49 3160168 Lifter Spring ¥f1Im7;'* 1 
50 3500305 Cap :t:"\' 'Y 7 

51 340014 Roll Pin(3 x 12mm) D-Jltl:::Y 
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SPREADER MECHANISM frljl) *)~-}\~- 9 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

1 3100302 Connecting Rod, Complete Set )[.,-J\0 'Y ~(*Jl) 

2 3100300 Eccentric J[.,-J\.I:fizy 1 
3 160003 Screw(M5-0.8 x 5) l.l:.f-9 2 
4 0077322 Roller Bearing =- ~)[.,.l'(yl) y?" 

5 3100301 Connecting Rod )[.,-J\0 'Y ~ 

6 0094566 Retaining Ring 1.1:.><~ 

7 110009 Screw(M4-0.7 x 8) l.l:.f-9 
8 300006 Washer '7 'Y ~1" 

9 3211082 Adjusting Lever Pin MllliJvJ\-I:::•y 

10 000528 Washer '7'Y~1' 

1 1 100003 Nut(M6-1.0) T'Y ~ 

12 3211057 Collar(l2 x 20 x 8mm) 1:17-
13 009604 Screw(11 /64-40 x 5.5) l.l:.f-9 2 
14 3100303 Adjusting Lever Ml~WvJ\-

15 120013 Screw(M6-1 x 1 5) l.l:.f-9 
16 3100304 Driving Shaft )[.,-J\Jij 

17 3100305 Rocking Arm J[.,-)\j:~I)JWB 1 
18 160007 Screw(M6-1 x 6) 1.1: .f.~)' 2 
19 0063051 Rocking Pin J[.,-)\j:~ I) i:::"Y 
20 0063053 Spreader Bar )[.,-)\~ 

21 0063056 Bushing Ring 7"•y ~ .:::1. 1) y?" 

22 3211085 Collar(1 0 x 18 x 7mm) 1:17- 1 
23 009526 Screw(9/64-40 x 4.4) l.l:.f. V' 2 
24 3100307 Spreader Holder frlj I) *)[.,-J\il' 

25 3509320 Spreader frlji)*J[.,-)\ 

26 110031 Screw(M4-0.7 x 12) l.l:.f. V' 2 
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LOOPER DRIVING MECHANISM )1,-J\;tl;fl 1 0 

Ref. No Parts No. Description Cl ~ Amt. Req IJJ:I 

1 3200150 Looper Rocker Connecting Rod, C.Set(2) J[.,-J\mff&D 'Y ~(*Jl.2) 

2 3200149 Looper Rocker Connecting Rod, C. Set( 1 ) J[.,-J\mff&D 'Y ~ (*Jl. 1) 
3 3200152 Looper Rocker Connecting Rod J[.,-J\mff&D 'Y ~ 1 
4 120001 Screw(M4-0.7 x 14) .11::~~, 5 
5 3200151 Looper Rocker Eccentric J[.,-1\M"f&.I::fiz '/ 1 
6 160003 Screw(M5-0.8 x 5) .11::~~, 2 
7 3200159 Connecting Rod Pin J[.,-J\mff&D 'Y ~ t:"'/ 

8 300000 Washer '7 'Y ';.I '\7 

9 100002 Nut -j- 'Y j-. 

10 3200154 Looper Rocker Lever )[.,-J \M"f&lln 

1 1 005650 Screw(M5-0.8 x 14) .11::~~, 2 
12 3200155 Looper Rocker Adjusting Guide Plate Jt,-;\mff&IDil!W7J'-1 ~~~ 

13 110007 Screw(M2.5-0.45 x 6) .11::~~, 2 
14 170021 Adjusting Screw(M2.5-0.45 x 1 0.5) ~w~~, 

15 2100267 Collar(l 0 x 17 x 8mm) 11'7- 1 
16 160001 Screw(M4-0.7 x 4) .11::~9 2 
17 0093314 Looper Rocker Shaft Jt,-J\mlf&WI 
18 3200157 Looper Rocker Arm )[.,-) \:f)N I) IJn 
19 0093319 Looper Slide Block J[.,-J\mlf&,~ 

20 

21 3200160 Looper Slide Block Pin J[.,-J\mlf&,~t:"'Y 

22 160009 Screw(M5-0.8 x 5) .!l:~~' 

23 3200161 Looper Connecting Rod, C. Set )[.,-J\0 'Y ~(*Jl.) 

24 0032784 Link Pin(Short) J[.,-J\ IJ "Y? t:""Y(ml 

25 009604 Screw(11 /64-40 x 5.5) .11::~~, 

26 0032785 Looper Driving Lever Link )[.,-J\1) 'Y? 
27 001457 Screw(11 /64-40 x 3.3) .11::~9 

28 0032786 Link Pin(Long) )[.,-J\1) '/? t:"'Y(ffi::) 

29 3200162 Looper Driving Lever J[.,-J\WI!ln 1 
30 160007 Screw(M6-1 x 6) .11::~~, 2 

31 3211036 Collar 11'7-
32 0093300 Looper Driving Shaft Jt,-J\WI 

33 3200164 Looper Holder )[.,-J\i:l' 

34 000669 Washer '7 'Y ';.I '\7 

35 0094480 Looper )[.,-)\ 

36 110057 Screw(M4-0.7 x 7) .11::~~, 

37 0095723 Needle Guard(Front) ~5't7(M") 

38 004236 Screw(3/32-56 x 4.2) .11::~9 

39 009934 Screw(M5-0.8 x 16) .11::~~, 
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FEED DRIVING CONTROL MECHANISM jffi~l)~fj]~ffij 1 1 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

1 3200181 Feed Bar Driving Shaft )! I) l!!l 
2 3200183 Main Feed Bar Lever f~J! I)[_.,)'\- 1 
3 120006 Screw(M6-1 x 1 2) ll:* ~)' 3 
4 3200184 Differential Rocker, Complete Set "M")! I) Jln (~,§_) 
5 3200185 Differential Rocker "M"J! I) Jln 
6 3200186 Differential Regulating Slider A71>'" 
7 3200187 Differential Regulating Slider Cap A 71 $7"1Ni: 1 
8 110033 Screw(M3-0.5 x 6) ll:*V' 2 
9 2100161 Collar(1 0 x 19 x 9mm) 1J7-

10 110020 Screw(M3.5-0.6 x 6) ll:*V' 2 

1 1 3200205 Differential Lever(lnner), C. Set ~ii.J [_.,J\-(*')(i%§.) 

12 2100252 Slider Link A 71 /y"IJ "Y? 

13 0068202 Retaining Ring A 1-- 'Y / 1) y/y" 

14 2100253 Slider Link Pin A 71 $7" 1) "YQ t:'"Y 

15 3200206 Differential Lever(lnner) ~ii.J [...,J\-(*'l 

16 3200189 Feed Bar, Complete Set "M"f~J! I) i:H~.§.) 

17 3200190 Main Feed Bar f~J!Ij~ 

18 3200191 Differential Feed Bar "M"J! I)~ 

19 140018 Screw(M5-0.5 x 6) ll:*V' 1 
20 300000 Washer '7 'Y :S; 1' 2 

21 3200194 Connection Bushing "M"J! I) I) "/ /y ""j' 'Y :S/ .:::Z. 

22 2100243 Differential Feed Bar Connection "M"J! I) I) y /y 

23 140017 Screw(M5-0.5 x 6) ll:*V' 
24 2100248 Main Feed Bar Connection f~J! I) I) y /y 

25 3200192 Connection Bushing f~J! I) I) "/ /y -j' 'Y :S/ .:::Z. 

26 3200215 Retaining Ring A 1-- 'Y / 1) y/y" 

27 2100267 Collar( 1 0 x 17 x 8mm) 1J7- 1 
28 160001 Screw(M4-0.7 x 4) ll:*V' 2 
29 000690 Roll Pin D-J~t:'"Y 

30 3200216 Differential Lever Spring ~ii.J[_.,J\-J\* 

31 0020538 0-ring(P7) Q I) y/y" 

32 3200207 Differential Lever Shaft ~ii.J [_., J \ -l!!l 
33 0095132 Differential Lever(Left) ~ii.J [_., J '\- (1i:) 

34 110009 Screw(M4-0.7 x 8) ll:*V' 
35 
36 3200213 Differential Feed Graduation )!1) §~;f.& 

37 110045 Screw(M4-0.7 x 1 2) ll:*V' 2 
38 310072 Felt 7:r:J~I--

39 000210 Adjusting Nut ~itnT'Y 1--

40 005511 Adjusting Screw(1 /4-40x 11, 11/64-40x4) ~W*V' 

41 0020350 Differential Lever Stop ~ii.J [...,}\-A 1-- 'Y J\ 2 
42 000669 Washer '7 'Y :S; 1' 2 
43 000600 Spring Washer A/ 1) y/y"'] 'Y :S/1' 2 
44 005049 Screw(M5-0.8 x 8) ll:*V' 2 
45 310071 Oil Wick )ffiJD\ 
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FEED DRIVING MECHANISM $1)~~~ 1 2 

Ref. No Parts No. Description 0 f. Amt. Req IJIJ 

3200199 Feed Bar Guide(Left) Z I) i:l' jj'-{ ~ (ft:) 1 

2 110080 Screw(M4-0.7 x 8) .lt.::f:.V' 2 

3 3211073 Feed Bar Guide(Right) z I) -g. jj'-{ ~(:b) 1 

4 160007 Screw(M6-1 x 6) .lt.::f:.V' 3 

5 0033141 Feed Adjusting Pin .I::\"-iz:/1::":/ 

6 0093389 Feed Bar Block(Rear) ~.fp.JU~l 

7 3211074 Feed Bar Guide(Rear) z I) i:l'jj'-{ ~ U~) 
8 0060076 Retaining Ring .A i--'Y/ 1) y/_7" 

9 0060075 Feed Bar Block(Front) ~.~PJ(Wi) 

10 2110527 Roller Bearing -- ~)1,..~71) y/_7" 

1 1 3204065 Feed Dog Regulator, C. Set z 1J~W~ 1 

12 160003 Screw(M5-0.8 x 5) .lt.::f:.V' 3 

13 3204059 Driving Connecting Rod Mechanism, C. Set z 1) D 'Y ~ {~!HiiH*Hl 

14 3200182 Feed Bar Driving Shaft Lever z 1JWIMB 
15 120006 Screw(M6-1 x 1 2) .lt.::f:.V' 
16 2100173 Connecting Rod Pin z 1)D'Y ~!::":/ 

17 3204060 Feed Dog Regulator, C. Set z 1J~W~(~JJ.l 

18 3204061 Driving Connecting Rod, C. Set z 1) D 'Y ~(~.13.) 

19 3204064 Feed Dog Eccentric z 1J.I::\'=-izY 
20 2100278 Roller Bearing -- ~)l,..~y I) y/_7" 

21 3200196 Feed Dog Driving Connecting Rod z 1)D'Y ~ 

22 160016 Screw(M4-0.7 x 4.5) .lt.::f:.V' 
23 3204063 Eccentric Link .I::\"-izY 1) :/? 
24 3204062 Feed Dog Regulating Eccentric z 1J~WI::\"-iz:/ 1 

25 180002 Screw(M3-0.5 x 4) .lt.::f:.V' 2 
26 2100289 Feed Dog Regulating Plate Spring z 1J~W7'-'-I--J\.::f:. 

27 0023473 Feed Dog Regulating Plate z 1J~W7'-'-t--

28 2100279 Feed Dog Regulating Gear z 1J~W=¥7 

29 180003 Screw(M5-0.8 x 8) .lt.::f:.~) 

30-1 3209001 Differential Feed Dog(32,40,48,56) Mz 1J 
30-2 3209003 Differential Feed Dog(64) Mz 1J 
30-3 3206000 Differential Feed Dog (32,40,48,56) (Extra) Mz IJ (~5:E§~~l 

31-1 3209080 Main Feed Dog(32,40,48,56) f~z 1J 

31-2 3209081 Main Feed Dog(64) f~z 1J 

31-3 3206001 Main Feed Dog(32,40,48,56)(Extra) f~z IJ (~5:E§~~l 
32 110039 Screw(M3.5-0.6 x 1 0) .lt.::f:.V' 
33 300050 Washer '7 'Y ":/ t' 

34 110004 Screw(M3.5-0.6 x 8) .lt.::f:.V' 
35 3200203 Feed Bar Shield Holder(Front) z 1) -g.":/-) 1,.. :;5z.I (Wi) 

36 130003 Screw(M4-0.7 x 7.3) .lt.::f:.V' 
37 130024 Screw(M4-0.7 x 7.3) .lt.::f:.V' 
38 110079 Screw(M4-0.7 x 8) .lt.::f:.V' 
39 3200211 Feed Bar Shield z I) -g. ":/-) 1,.. 2 

40 3200204 Feed Bar Shield Holder(Rear) z I) -g.":/- J1,..:;5z.I{f~) 

41 110070 Screw(M3-0.5 x 6.3) .lt.::f:.V' 
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LUBRICATING MECHANISM *fi)ffi~~ 13 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

1 0065453 Oil Receiver 583~-J-llll 

2 110012 Screw(M4-0.7 x 5) .Lt.*~)' 5 

3 000234 Nut -j- 'Y f-. 
4 310026 Oil Wick(No.4-150mm) 58315 
5 3100350 Oil Pipe *8'583 / \1 7' 
6 160001 Screw(M4-0.7 x 4) .Lt.*V' 
7 310027 Oil Wick(No.4-530mm) 5EB/5 
8 0020551 O-ring(P5) 0 I)'/?" 

9 3100346 Oil Wick Holder 583/5szi 
10 

11 110036 Screw(M3-0.5 x 6.5) .Lt.*V' 
12 3100060 Oil Filter Cap ;;t1 Jv 71 Jv5 =t-1' 'Y 7' 1 

13 110045 Screw(M4-0.7 x 1 2) .Lt.*V' 3 

14 3100061 0-ring(P42) 0 I)'/?" 

15 3100345 Oil Filter ;;t1 Jv 71 Jv5 
16 3100329 Oil Filter Connector ;;t1 Jv71 Jv51\t-¥ 
17 3200237 Felt 7 :c Jv r-
18 3200236 Suction Pipe ®.A./\1/ 
19 0093617 Suction Pipe Bushing ®.A.J\1/7•y ~ .:::1. 

20 3200238 Oil Tube(3 x 5 x 500mm) ;;t1 JvJ\17' 

21 
22 3100353 Oil Pipe Unit *8'583 / \ 17' (*H) 1 
23 0031831 Oil Tube Clamp ~5Rl.; 6 
24 3200234 Oil Tube(Long), Complete Set *8'583/\1/(:B't)(*.E!) 
25 3100372 Oil Tube(4 x 6 x 397mm) ;;t1 JvJ\17' 
26 0063217 Oil Filter Screen Clamp 5Jt~~=IE!li 

27 0063216 Oil Filter Screen 5Jt~~ 
28 0037668 Oil Tube Joint, Two Way jjljjQ~i\t-¥ 

29 3200233 Oil Tube(4 x 6 x 175mm) ;;t1 JvJ\17' 
30 0037669 Oil Tube Joint, One Way J:i"Q~i\t-¥ 3 

31 004124 Fitting Stud(Short) ~~~t-¥7KJv r- (J<R) 4 
32 000567 Seal J\ 'Y :f- '/ 
33 3200235 Oil Tube(Short), Complete Set *8'583/\1/(~.~i)(i\IJl.) 

34 3200232 Oil Tube(4 x 6 x 45mm) ;;t1 JvJ\17' 
35 3100328 Oil Pump, Complete Set !K"Y/(i\1.13.) 
36 0030711 Oil Pump Driving Worm Gear "J;;t-.b.~Y' 1 
37 160001 Screw(M4-0.7 x 4) .Lt.*V' 2 

38 120013 Screw(M6-1 x 1 5) .Lt.*V' 2 
39 0090918 Suction Pipe ®.A./\1/ 
40 000419 Nut ./ ;() v .Lt..)( -j- 'Y 1--

41 3100349 Oil Nozzle for Worm Gear *8'583 / \ 17' 
42 3200231 Dustproof Plate ~m;t.&: 

43 0020533 Oil Sight Gauge ;;t1 Jv-7-V' 
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VF2303M-21 EXCLUSIVE PARTS(l) -!J7'~7'JI/W:Jtl:g~~(l) 14 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

1-1 0093241 Folder(for Type P) J'Em(Pl 
1-2 0093242 Folder(for Type Q) IE*J!.(Q) 
1-3 0093243 Folder(for Type R) ~Em(Rl 

2 0091736 Folder Clamp IE*J!.I&11Jt 
3 009932 Screw(11 /64-40 x 4) ll::f. v· 2 
4 005554 Screw(7 /32-32 x 6.5) ll::f. v· 
5 0094245 Folder Support 1E*J!.I&11i:j 
6 0094246 Folder Support Fixing Plate 1E*J!.I& 1"1 i:j ~ }E):l-

7 140019 Screw(M5-0.8 x 14) ll::f. v· 2 
8 3210030 Front Cover Mim=\=-::IJJ\-

9 3210031 Front Cover(Small) Mim=\=-::IJJ\-(Ij\) 1 
10 110013 Screw(M4-0.7 x 8) ll::f. V' 4 

11-1 3201007 Fabric Slide Plate 1'iJ5~ I) f.&: 
11-2 3204047 Fabric Slide Plate(Extra) 1'iJ5~ I) f.&:('f-¥5_iff~~) 

12 000426 Washer '7 'Y ';./ 1' 

13 110105 Screw(M5-0.8 x 12) ll::f. V' 
14 3201005 Dustproof Cover IDJ~::IJJ\- 1 
15 110104 Screw(M4-0.7 x 8) ll::f. V' 2 
16 3201001 Looper Thread Take-up Cover ::IJb.::IJJ\-

17 3210003 Cloth Plate(Small) Jj\::IJJ\-

18 3040038 Side Cover tl!m=t-::IJJ\-
19 0032604 Rubber Cushion(Large) ? 'Y ';./ 3 Y ::::fb.(::l\:) 
20 3200012 Cover Latch Spring ::IJJ\-7 'Y 7-J\:f. 

21 180018 Screwed Pin(M4-0.7 x 7) i::::"Y:f-9 
22 3200013 Side Cover Holder tlim=\=-::IJJ\-~7 

23 3100071 Eyelet Cover *)]i::IJJ\-
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VF2303M-2l EXCLUSIVE PARTS(2) 

Ref.No Parts No. Description 
1-1 3207155 Presser Foot, C. Set(48) 
1-2 3207156 Presser Foot, C. Set(56) 
1-3 3207157 Presser Foot, C. Set(64) 
2 001186 Screw(9/64-40 x 7.8) 
3 0091725 Presser Foot Spring 
4 005133 Screw(1 /8-44 x 4.5) 
5 000220 Lock Nut 
6 003300 Adjusting Screw(l /8-44 x 15) 
7 0091696 Presser Foot Hinge Pin 

8 3207160 Tape Guide 
9 001230 Screw(3/32-56 x 3.8) 

10-1 3208105 Stitch Plate(48M-21) 
10-2 3208108 Stitch Plate(56M-21) 
10-3 3208109 Stitch Plate(64M-21) 

1 1 3209064 Main Feed Dog 
12 3209065 Differential Feed Dog 
13-1 0093352 Needle Clamp(40) 
13-2 0093351 Needle Clamp(32)(Extra) 
13-3 0093353 Needle Clamp(48) (Extra) 
14 001900 Screw(l /8-44 x 2.4) 
15-1 3207151 Presser Foot, C. Set(40) 
15-2 3207150 Presser Foot, C. Set(32) (Extra) 
15-3 3207152 Presser Foot, C. Set(48) (Extra) 
16-1 3208103 Stitch Plate(40M-21) 
16-2 3208102 Stitch Plate (32M-21 ) (Extra) 
16-3 3208104 Stitch Plate(48M-21) (Extra) 

J:l 
IJIJ Amt. Req 

3 
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THREAD STAND *-'-A J.Lo 1 6 

Ref. No Parts No. Description CJ ~ Amt. Req IJIJ 

1 9620696 Thread Stand, C. Set(6 Spools Type) *1L-EH*Jl.H6~*FF.ll 
2 9620631 Column Cap :J7b::\=-t' 'Y/ 

3 9620670 Column Pipe(Upper) :J 7 bJ\-{ /(...t) 

4 9620689 Thread Guide Holder(Large) 1J-{ ~71\Jl./9"(:;1\:) 
5 911002 Screw(M4-0.7 x 20) 1.1:.*:/' 
6 911001 Screw(M4-0.7 x 1 2) 1.1:.*:;' 3 

7 910001 Nut T'Y 1-- 4 

8 9620673 Column Pipe Connector :J 7 b J \-{ /M*.:f. 1 

9 911006 Screw(M5-0.8 x 1 3) 1.1:.*:/' 2 

10 910000 Nut T'Y 1-- 8 

11 9620675 Column Pipe(Lower) :J7bl\-1/Cfl 
12 930052 Washer '7"J":./t' 

13 930053 Spring Washer A /I) y?"'7 'Y ":./"\"' 

14 910003 Nut(M 16-1.5) T"J 1--

15 
16 9620703 Thread Hanger(3 Spools Type) A[..., 'Y ~J\y;fj'(3~*ffl) 4 

17 9620700 Thread Eyelet y-{ [..., 'Y 1-- 6 

18 9620688 Thread Hanger Holder A[..., 'Y ~J\y;fj'J:?J::\=- 4 

19 911060 Screw(M6-1 x 1 5) 1.1:.*:/' 4 

20 9620691 Thread Guide Arm ;fj'-{ ~7-b 

21 9620690 Thread Guide Holder(Small) ;fj'-{ ~71\)[t~l(lj\) 

22 9620666 Thread Guide(6 Spools Type) A[..., 'Y ~;fj'-{ ~(6~*FF.l) 

23 9620678 Spool Cushion A7-Ji.t?'Y~3Y 6 

24 9620679 Spool Pin A/-Jlt~ 6 

25 9620680 Spool Mat A7-Ji.t'<''Y 1-- 6 

26 9620681 Spool Seat Disc §!t-'.TIIll. 6 

27 930055 Spring Washer A / 1) Y?"'7 'Y ~"\"' 6 

28 9620750 Knitted Tape Stand, C. Set X 1) "\7 A T-7 A 5' ";./ ~ 
29 9620751 Tape Pin T-/~ff 

30 9620752 Tape Disc T-/§!t-'.T;f.& 

31 000433 Washer '7'Y~"\"' 

32 9620753 Tape Disc Block T-/§!t-'.T~lii:7D 'Y? 

33 911062 Screw(M4-0.7 x 15) 1.1:.*:;' 4 

34 910001 Nut T'Y 1-- 4 

35 9620756 Tape Stand Bar T-/A5'Y~~ 

36 001448 Screw(15/64-28 x 5.5) 1.1:.*:/' 
37 9620757 Tape Stand T-/A5'Y~ 1 

38 005148 Wood Screw(¢ 4.5 x 25) **V' 3 

39 9620754 Tape Guide Bar T--:J;fj'-{ ~~ 

40 9620755 Tape Guide T--:J;fj'-{ ~ 2 
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SUPPORTING BOARD ~?-~& 1 7 

Ref. No Parts No. Description Cl ~ Amt. Req IJIJ 

1 3211078 Supporting Board, C. Set ~7'1.&(*£1) 1 
2 3211068 Supporting Board ~7'1.& 2 
3 180020 Setting Screw(M6-1 x 1 5) ~1'17*';) 4 
4 0093035 Oil Resrvoir Rubber Cushion :f-A'* 4 
5 000070 Hanging Nut fj11) j- 'Y 1-- 4 
6 009861 Hanging Bolt(M8-1.25 X 95) fj11) Jt{Jlt 1-- 4 
7 000162 Washer '7·;;~-v 12 
8 000016 Nut j-•y 1-- 12 
9 2101451 Spacer(See the table below) A""- -i) Cf~~!IR!) 12 

10 0020064 Supporting Board Rubber Cushion ~7'1-&:::f -A'* 4 

1 1 0063010 SupportingBoardRubberCushion(Lower) ~71.& :::f-A'* Cf) 4 
12 3200242 Chain Guide ~.!l[jj'-{ ~ 1 
13 000541 Washer '7·;;~-v 2 

14 110009 Screw(M4-0.7 x 8) ll:*:;.i 2 
15 3500700 Belt Cover -"'llt 1--'hJ\-
16 110028 Screw(M6-1 x 46) ll:*>'' 2 
17 3000010 Looper Threading Bar Jlt-/\*)m~ 2 
18 3107311 Fabric Guide(Long) 1fi jj'-{ ~ (ffi:} 
19 110027 Screw(M2.5-0.45 x 3.5) ll:*>" 
20 3201455 Fabric Guide Support 1fi jj'-{ ~ ~ 1'1f.& 

21 3400252 Fabric Guide(Left) 1fi jj'-{ ~ (11:) 

22 3400253 Fabric Guide(Right) 1fi t.J'-{ ~ (;fi) 1 
23 110036 Screw(M3-0.5 x 6.5) ll:*>'' 2 
24 3201456 Supplementary Front Cover fiiH!i.J 1J 1 \.- 1 
25 110105 Screw(M5-0.8 x 12) ll:*>'' 2 
26 000426 Washer '7'Y~'V 2 
27 110013 Screw(M4-0.7 x 8) ll:*>'' 2 

Note: Number of Spacer(2101451) to be used. 
([!:) 7-~ ~-l}-(21 01451 )O)f~fflfl~ 

Thickness of Table Number of Spacer 

-r-::l'JvO)~~ A~-~0)@1~ 

for 40 mm 3pcs. X 4=12pcs. 

for 45 mm 2pcs. X 4= Spes. 

for 50 mm 1pc. x 4=4pcs. 
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WARNING LABEL liE-7~J~ 

······-···---·-··-········-···-····-········-··-····------·-·-·-----···---·····----···-- ······-···········--

To open this cover. 
turn off power 
supply and wait 
more than 5 minutes 
before opening. 

t 
~ 
'rff5t~ 
CAUTION 

rsJ ;g ;:£ ~ 
CAUTION 

Description 
.P~ 

390220 SPffTY INSlRJCTON LABEL 

390144 

390145 

390146 

D.ANCER: W,A.R\Jif\n OF ELEClHC SHOCK BY 
HG-1-VU.. TACE 

"Be st.re to connect earth line". 

ROTAllNG-DIR:CTION 
SYM30L: a-EO< C()ffi:CT ROTAllf\n 

DIR:CllON 

EYE ClJ.AR) : TJ\KE CAR: NOT CAUSE INJLRY 
TO EYES 

390147 BELT COVER: DO NOT INSERf A~ 

CAUTION FOR HG-i T8vflER..\lUF£: 
DO NOT TOl..O-I S I t:f""HNG fvOTOR Af\D 

390148 SOI...ENOID 
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VF2300M Class LIST of MAIN SPARE PARTS(~~g~~ 1) 7. t--) 

~ 
Needle Presser Stitch Differential Main 
Clamp Foot Plate Feed Dog Feed Dog 

C. Set 

H ll:_?\ tf!liC*lD Htm: lltr }tlj 1&Jt1j s 

VF2300M-132M (E) 0093351 * 3507000* 31 08130* 3209001 3209080 

VF2300M-140M (E) 0093352* 3507002* 3108131* If If 

VF2300M-148M (E) 0093353* 3507050* 31 08132* II II 
(2 Needle) 

VF2300M-148M 0093356 II 3108133 II II 

VF2300M-156M 0093357 3507052 3108134 II II 

VF2300M-164M 0093358 3507054 3108135 3209003 3209081 

VF2303M-132M-21 (E) 0093351 * 3207150* 3208102* 3209065 3209064 

VF2303M-140M-21 0093352 3207151 3208103 II II 

VF2303M-148M-21 (E) 
(2 Needle) 0093353* 3207152* 3208104* II II 

VF2303M-148M-21 0093356 3207155 3208105 II II 

VF2303M-156M-21 0093357 3207156 3208108 II II 

VF2303M-164M-21 0093358 3207157 3208109 II II 

Note : The models with (E) are not mass produced. The Parts with * are extra. 
(7.±) (E)O)f't")'l")Qmf.UW::I!:~;jl't''liS IJ *-1t!vo *O){§J)~WI~B:$~--c,Ta 

___. 
(0 

Front Cloth Cloth Thread Stitch Looper 
Cover Plte Plate Take-up Plate 

(Large) (Small) Cover Support 

Mlffl=\=:h;\- 7c.1JJ\- ;J\tJJ\- 1Jb.1JJ \- HtmB )/_,- J \ 

3204042 32010005 3204041 3200018 3200032 0094480 

If If If If II II 

II II II II II II 

II II II II II II 

' 

II II II II II II 

3204044 II II 3200035 II II 

3210030 3210005 3210003 3201001 3200032 0094480 

II II II II II II 

II II II II II II 

II II II II II II 

II II II II II II 

II II II II II II 

·-
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VF2300M 

Parts No. Page No. Ref. No. Weight(g) 

000010 2 6 
000010 
000014 
000015 
000016 
000070 
000162 
000177 
000195 
000210 
000220 
000234 
000321 
000327 
000334 
000360 
000360 
000419 
000425 
000426 
000426 
000433 
000445 
000528 
000532 
000532 
000538 
000538 
000541 
000547 
000555 
000567 
000600 
000600 
000651 
000669 
000669 
000690 
000690 
000726 
000745 
000926 
000989 

001093 
001174 
001186 
001223 

4 38 
5 47 

25 
17 8 
17 5 
17 7 
3 6 
4 2 

11 39 
15 5 
13 3 
7 23 
8 19 
4 40 
3 51 
5 53 

13 40 
2 24 

14 12 
17 26 
16 31 
8 3 
9 l 0 
3 23 
5 57 
2 60 
3 27 

17 13 
4 39 
6 31 

13 32 
6 35 

11 43 
3 28 

10 34 
11 42 

8 25 
11 29 

32 
2 38 
6 20 
6 4 

7 39 
6 25 

15 2 
5 55 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

001230 15 9 
001448 
001457 
001459 
001818 
001818 
001900 
001900 

003300 

004106 
004124 
004182 
004236 
004236 
004312 
004353 
004358 
004358 
004440 
004441 
004591 

005049 
005071 
005075 
005133 
005148 
005511 
005542 
005554 
005650 
005650 
005650 

006004 
006004 
006038 
006219 

007610 

008047 

009142 
009526 
009604 

16 36 
10 27 

8 13 
3 48 
5 50 
7 9 

15 14 

15 6 

5 58 
13 31 

2 58 
4 35 

l 0 38 
6 27 
3 24 
7 2 
8 40 
8 6 
8 8 
8 37 

11 44 
6 24 

36 
15 4 
16 38 
11 40 
8 42 

14 4 
5 25 
6 36 

1 0 11 

2 5 
4 37 
8 23 
7 35 

2 17 

5 15 

7 14 
9 23 
8 28 

Page= 1 

Parts No. Page No. Ref. No. Weight(g) 

009604 9 13 
009604 10 25 
009747 2 3 
009749 2 2 
009784 4 33 
009861 17 6 
009932 14 3 
009934 10 39 
009970 29 

0020064 17 10 
0020119 3 21 
0020137 35 
0020159 5 32 
0020350 ll 41 
0020472 2 23 
0020533 13 43 
0020538 ll 31 
0020551 13 8 
0020759 5 

0023473 12 27 

0024083 3 2 
0024084 3 

0030255 3 3 
0030291 4 5 
0030711 13 36 

0031111 3 7 
0031831 13 23 

0032425 7 37 
0032426 7 38 
0032604 18 
0032604 14 19 
0032784 10 24 
0032785 10 26 
0032786 10 28 
0032952 3 4 

0033024 2 25 
0033141 12 5 

0035813 
0035813 

3 50 
5 52 
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VF2300M 

Parts No. Page No. Ref. No. Weight(g} 

0036175 7 36 

0037108 3 49 
0037108 5 51 
0037668 13 28 
0037669 13 30 

0060057 6 18 
0060075 12 9 
0060076 12 8 
0060175 4 36 

006301 0 1 7 1 1 
0063044 7 1 
0063051 9 19 
0063053 9 20 
0063055 4 7 
0063056 9 21 
0063074 3 47 
0063083 8 24 
0063084 8 26 
0063087 8 5 
0063096 6 37 
0063104 3 25 
0063152 2 22 
0063197 5 54 
0063216 13 27 
0063217 13 26 

0065275 2 26 
0065275 4 28 
0065453 13 

0068011 1 4 
0068202 5 33 
0068202 1 1 1 3 

0077179 
0077300 
0077322 

0090068 
0090071 
0090801 
0090807 
0090812 
0090824 
0090856 

8 33 
4 17 
9 4 

3 37 
3 5 
8 41 
3 12 
3 9 
8 44 
3 11 

INDEX 

Parts No. Page No. Ref. No. Weight(g} 

0090918 13 39 

0091696 15 7 
0091725 15 3 
0091736 14 2 

0093035 17 4 
0093091 5 16 
0093154 6 19 
0093179 7 27 
0093186 7 26 
0093212 7 21 
0093214 7 18 
0093241 1 4 1 -1 
0093242 14 1-2 
0093243 1 4 1 -3 
0093300 10 32 
0093303 4 23 
0093314 10 17 
0093319 10 19 
0093351 7 41 -1 
0093351 1 5 1 3-2 
0093352 7 41 -2 
0093352 1 5 1 3-1 
0093353 7 41 -3 
0093353 15 13-3 
0093356 7 7-1 
0093357 7 7-2 
0093358 7 7-3 
0093365 7 10 
0093389 12 6 
0093479 8 29 
0093485 8 9 
0093487 8 22 
0093496 8 38 
0093500 8 
0093507 8 35 
0093509 8 34 
0093515 5 46 
0093528 3 22 
0093545 8 43 
0093556 3 20 
0093611 8 11 
009361 7 1 3 1 9 
0093659 5 37-2 
0093663 7 34 
0093669 5 37-1 
0093864 9 

Page= 2 

Parts No. Page No. Ref. No. Weight(g} 

0093864 2 27 
0093864 4 27 
0093864 7 32 

0094201 20 
0094245 14 5 
0094246 14 6 
0094480 10 35 
0094566 9 6 

0095108 12 
0095132 11 33 
0095170 6 23 
0095214 6 7 
0095218 4 29 
0095367 2 57 
0095723 10 37 

100002 10 9 
100003 9 11 

110002 8 15 
110004 6 39 
110004 8 17 
110004 12 34 
110005 5 20 
110007 1 0 13 
110009 3 19 
110009 5 42 
110009 6 12 
110009 9 7 
110009 11 34 
110009 17 14 
110010 7 28 
11 0012 1 21 
110012 2 50 
110012 
110013 
110013 
110013 
110013 
110013 
110016 
11 001 6 
110020 
110027 
110028 
110030 

13 2 
1 22 
2 13 
3 14 

14 10 
17 27 

1 26 
2 42 

1 1 1 0 
17 19 
17 16 
2 8 

From the library of: Superior Sewing Machine & Supply LLC



VF2300M 

Parts No. Page No. Ref. No. Weight(g) 

110031 2 61 
110031 9 26 
110033 
110035 
110036 
110036 
110036 
110039 
110041 
110045 
110045 
110045 
110048 
110048 
110057 
110070 
110079 
110079 
110080 
110083 
110084 
110104 
110105 
11 01 05 

120001 
120006 
120006 
120013 
120013 
120013 
120015 
120015 
120017 

130002 
130002 
130003 
130003 
130003 
130004 
130006 
130016 
130024 

140017 
140018 
140019 

11 8 
7 6 
5 28 

13 1 1 
17 23 
12 32 

2 37 
2 

11 37 
13 13 
2 33 
5 40 

10 36 
12 41 

2 14 
12 38 
12 2 

5 38 
8 18 

14 15 
14 13 
17 25 

10 4 
11 3 
12 15 

6 29 
9 15 

13 38 
6 30 
7 17 
8 32 

2 54 
5 44 
2 10 
3 40 

12 36 
2 11 
2 18 
8 48 

12 37 

11 23 
11 19 
14 7 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

160000 
160000 
160001 
160001 
160001 
160001 
160001 
160001 
160003 
160003 
160003 
160003 
160004 
160005 
160005 
160007 
160007 
160007 
160007 
160007 
160009 
160016 
160030 

170001 
170020 
170021 

180002 
180003 
180005 
180017 
180018 
180018 
180020 

190078 

220003 

260000 
260006 

290029 

300000 
300000 

1 17 
5 26 
2 46 
5 31 

10 16 
11 28 
13 6 
13 37 

5 22 
9 3 

10 6 
12 12 

6 21 
5 2 
6 2 
5 3 
6 3 
9 18 

10 30 
12 4 
10 22 
12 22 

5 59 

1 14 
2 44 

10 14 

12 25 
12 29 

1 16 
2 47 
2 51 

14 21 
17 3 

24 

5 48 

7 40 
8 20 

3 8 

10 8 
11 20 
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300006 9 8 
300050 
300100 
300100 

310026 
310027 
310035 
310036 
310071 
310072 

330000 

340014 
340016 

350009 

910000 
910001 
910001 
910003 

911001 

12 33 
1 15 
2 45 

13 4 
13 7 

5 30 
7 33 

11 45 
11 38 

27 

8 51 
30 

3 35 

16 10 
16 7 
16 34 
16 14 

16 6 
911 002 16 5 
911006 16 9 
911060 16 19 
911062 16 33 

930052 16 12 
930053 16 13 
930055 16 27 

2049401 37 

2100034 4 22 
2100161 11 9 
2100173 12 16 
2100243 11 22 
2100248 11 24 
21 00252 1 1 1 2 
2100253 11 14 
21 00267 1 0 15 
2100267 11 27 
2100278 12 20 
2100279 12 28 
2100289 12 26 
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31 00329 1 3 1 6 
21 01 451 1 7 9 31 00345 1 3 1 5 

3100346 13 9 
21 1 0527 1 2 1 0 

300001 0 1 7 1 7 

3040038 14 18 
3040039 1 11 
3040040 2 41 

3100006 2 12 
3100019 8 
3100027 3 
31 00060 1 3 1 2 
31 00061 1 3 1 4 
3100071 14 23 
3100074 3 13 
3100075 3 10 
3100078 6 34 
3100098 4 12 
3100100 4 6 
3100110 8 10 
3100112 8 14 
3100113 2 28 
3100128 5 7 
3100129 5 10 
3100129 6 6 
3100131 5 8 
3100131 6 5 
3100275 6 9 
3100281 6 8 
3100283 6 10 
3100284 6 13 
3100285 6 28 
3100286 6 32 
3100287 6 33 
3100290 7 20 
3100294 8 31 
3100296 7 25 
3100300 9 2 
3100301 9 5 
3100302 9 
3100303 9 14 
3100304 9 16 
3100305 9 17 
3100307 9 24 
3100328 13 35 

3100349 13 41 
3100350 13 5 
3100353 13 22 
3100361 7 15 
3100362 7 19 
3100363 7 24 
3100372 13 25 
3100383 3 30 
3100384 3 31 
3100386 3 33 
3100387 3 34 
3100442 3 39 
3100630 2 56 
3100631 2 59 

3101200 4 32 
3101216 8 39 

3103009 6 40 

3107303 8 45 
3107304 8 46 
3107306 8 47 
3107311 17 18 

3108130 7 42-1 
3108131 7 42-2 
3108132 7 42-3 
31 08133 7 13-1 
31 08134 7 1 3-2 
31 08135 7 1 3-3 

3160136 4 10 
3160168 8 49 

3200007 33 
3200012 14 20 
3200013 14 22 
3200016 2 49 
3200018 2 4-1 
3200019 2 7 
3200022 2 19 
3200023 2 20 
3200024 2 15 
3200025 2 16 
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3200026 2 39 
3200027 
3200028 
3200029 
3200030 
3200031 
3200032 
3200033 
3200033 
3200035 
3200042 
3200042 
3200045 
3200047 
3200048 
3200049 
3200050 
3200051 
3200052 
3200053 
3200055 
3200056 
3200057 
3200059 
3200061 
3200062 
3200063 
3200064 
3200065 
3200066 
3200067 
3200068 
3200070 
3200072 
3200073 
3200074 
3200075 
3200076 
3200077 
3200078 
3200079 
3200080 
3200081 
3200082 
3200084 
3200085 
3200086 
3200087 

2 40 
2 29 
2 30 
2 31 
2 32 
2 36 
1 19 
2 48 
2 4-2 
3 18 
5 49 
3 46 
3 26 
3 17 
6 38 
4 13 
4 25 
4 16 
4 20 
4 26 
4 18 
4 19 
4 4 
4 24 
4 15 
4 8 
4 9 
4 21 
4 30 
4 14 
4 ll 
5 1 
5 9 
5 12 
5 13 
5 29 
5 14 
5 27 
5 ll 
5 18 
5 17 
5 21 
5 19 
5 24 
5 34 
5 35 
5 23 

From the library of: Superior Sewing Machine & Supply LLC



VF2300M 

Parts No. Page No. Ref. No. Weight(g) 

3200091 5 43 
3200092 5 41 
3200093 5 39 
3200094 
3200095 

5 56 
5 6 

3200101 7 16 
3200120 7 29 
3200121 7 30 
3200122 7 31 
3200132 8 4 
3200149 10 2 
3200150 10 1 
3200151 10 5 
3200152 10 3 
3200154 10 10 
3200155 10 12 
3200157 10 18 
3200159 10 7 
3200160 10 21 
3200161 10 23 
3200162 10 29 
3200164 10 33 
3200170 7 3 
3200181 11 1 
3200182 12 14 
3200183 11 2 
3200184 11 4 
3200185 11 5 
3200186 11 6 
3200187 11 7 
3200189 1 1 1 6 
32001 90 1 1 1 7 
3200191 11 18 
3200192 11 25 
3200194 11 21 
3200196 1 2 21 
3200199 12 
3200203 12 35 
3200204 1 2 40 
3200205 1 1 1 1 
3200206 1 1 1 5 
3200207 11 32 
3200209 2 21 
3200211 12 39 
3200213 11 36 
3200215 11 26 
3200216 11 30 
3200231 13 42 
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3200232 13 34 
3200233 13 29 
3200234 13 24 
3200235 13 33 
3200236 13 18 
3200237 13 17 
3200238 13 20 
3200242 17 12 
3200245 34 
3200251 4 31 
3200252 4 34 

3201001 14 16 
3201005 14 14 
3201007 14 11-1 
3201454 2 53 
3201455 17 20 
3201456 17 24 
3201457 2 55 

3203001 

3204021 
3204040 
3204041 

3 45 

4 3 
7 

2 9 
3204042 2 43-1 
3204043 13 
3204044 2 43-2 
3204047 14 11-2 
3204059 12 13 
3204060 12 17 
3204061 12 18 
3204062 12 24 
3204063 12 23 
3204064 12 19 
3204065 1 2 1 1 
3204066 6 

3206000 1 2 30-3 
3206001 12 31-3 

3207150 15 15-2 
32071 51 1 5 1 5-1 
3207152 15 15-3 
32071 55 1 5 1 -1 
32071 56 1 5 1 -2 
3207157 15 1 -3 
3207160 15 8 
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3208102 15 16-2 
32081 03 1 5 1 6-1 
3208104 15 16-3 
32081 05 1 5 1 0-1 
3208108 15 10-2 
3208109 15 10-3 

3209001 1 2 30-1 
3209003 12 30-2 
3209064 1 5 1 1 
3209065 15 12 
3209080 1 2 31 -1 
3209081 12 31-2 

3210002 1 
3210003 14 17 
3210005 2 1 
3210030 14 8 
3210031 14 9 

3211007 
3211008 
3211010 
3211028 

8 7 
8 27 
3 15 
7 5 

321 1 036 1 0 31 
3211057 9 12 

3211063 6 26 
3211068 17 2 
3211071 5 36 
3211073 12 3 
3211074 12 7 
3211078 17 1 
3211082 9 9 
3211083 6 11 
3211085 9 22 
3211086 8 12 
3211111 8 36 

3400252 1 7 21 
3400253 17 22 

3500305 8 50 
3500309 4 1 
3500700 17 15 

3507000 
3507002 

8 21-1 
8 21-2 
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3507050 8 16-1 
3507052 8 16-2 
3507054 8 16-3 

3509320 9 25 

4109406 31 

9620631 16 2 
9620666 16 22 
9620670 16 3 
9620673 16 8 
9620675 16 11 
9620678 16 23 
9620679 16 24 
9620680 16 25 
9620681 16 26 
9620688 16 18 
9620689 16 4 
9620690 16 21 
9620691 16 20 
9620696 16 
9620700 16 17 
9620703 16 16 
9620750 16 28 
9620751 16 29 
9620752 16 30 
9620753 16 32 
9620754 16 39 
9620755 16 40 
9620756 16 35 
9620757 16 37 
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